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UFvU LA ZEBHMBIEE GREHEER)
Lithium-ion cell or battery(polymer) cell or battery

Certification for Similar Models
No: MDW-PC1805

Date:2018/03/03
1. OEER, Osingle cell Osingle cell battery
WHHEH,battery(pack) (/L4 composition of cell : 1S2P )
2. BfE4 customer model name : L12N2P01 Murata model name : LIS2200
3. Bi & 4 /customer : Lenovo
4. FERErated
HH /item J k&~ specification - {#% /remarks
AFRER /nominal voltage | 3.75V
EWAE rated capacity 6.7Ah
U v HEREREWL 25Wh K Efh/cells <20Wh
/" Watt-hour rating L EH/batteries< 100Wh

5. IHEEEE CRBHER,/Similar Model and Test Result
1) LA Similar Model (Murata model name) :
2) HBAEE,Test Result
EH#EEIE 7 R MER,Test results of the UN Recommendations on the Transport of Dangerous Goods

EEEET A N RUHIEEE 383V FVAEMH) | TR MER/ % /romarks
NO | 7 X FIHE test item test results

Tl | &Y I =2 b—¥ 3 v /Altitude simulation OK

T2 | {dE#BThermal test OK

T3 | #=E),Vibration OK

T4 | %, Shock OK

T5 | #E5B%E#& ~External short circuit OK

T6 | 22 (Impact) /£ (Crush) OK

T7 | @7\, Overcharge OK single cell {Z%}54}

T8 | 3 #%E Forced discharge OK

FEREH B Tested Date : 2012/02/02~2012/02/10
P ERBREN H /Tested Date for Package : 2013/02/21~2013/02/24
EFEF R FERiTEEEIEFBR(UN Manual of Tests and Criteria 6th ,Part II, sub-section 38.3)IZ5EV Ve
RBUERERTHDZ E2EHAWVWELET,
We, Murata Energy Device Wuxi Co., Litd., hereby certify that above results are confirmed in accordance
with the Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods,
6th, Part II, sub-section 38.3.
3) BEL OV v MEERMA(WH), EFEHE Ratios for Watt-hour , Voltage B{EUHSREIZ 3 L T,
U v PREEREWhOELR 2 0%AN, BoBEOHEMA 2 0%NTHE Z L EEHLET,
We certify the change of the subject model to the similar model is in Watt-hour rating of less than
20% and the increase in voltage of less than 20%.
LI82200/LIS2191 : = XA¥—& (Wh) Lk /Watt-hour Ratio=113%,
BE .,/ Voltage Ratio=101%
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A : Checklist for Judging New Type Cell or not

When there is no change in all items, it is NOT considered to be a New Type Cell.

2of 6

(Change = O, Nochange = —)

Battery Pack Model : LIS2200 Component Cell Mcdel : US3183A2K7S
Check item | The element which is given influence | Presence of change

Safety parts andlAre the safety parts and mechanicaﬂ

mechanical omponents of this cell the same as those o -

components he test completion cell?

Cathode materia]ﬁs cathode material system of this cell the

gystem ame as that of the test completion cell? —

Anode materialfls anode material system of this cell the|

system same as that of the test completion cell?

lectrolyte materi:

8 electrolyte material system of this celll

system he same as that of the test completion cell? —
Mass of cathodefls mass difference of the design center of
material each cell concerning cathode less than 20%? —
ass of anodells mass difference of the design center off
aterial each cell concerning anode less than 20%? —
}Mass of electrolyte [Is mass difference of the design center c;ﬂ
each cell concerning electrolyte less tha —
20%7?
Judgment result New Type or not Not new

PR 039 (11)
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B : Checklist for Judging New Type Battery or not
Confirmation of presence of change in “The element which is given influence”
(Change = O, Nochange = —)
When there is no change in all items, it is NOT considered to be a New Type Battery.
Battery Pack Model : LIS2200
Test Item (Function) The element which is given influence Pr:;:z; ot
T1 : « Crimped part, Gasket (Cell)
Altitude Simulation * Gas Release Vent, Cell Case (Cell}
(Decompression load) » Pack (Plastic) Case
* Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
+ Coating materials
T2 : + Crimped part, Gasket (Cell)
Thermal Shock + Gas Release Vent, Cell Case (Cell}
(Repetition of high temp - Finished state of Wound Electrodes (Cell)
and low temp.) - Pack (Plastic) Case —
* Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
+ Coating materials
T3 : Vibration » Finished state of Wound Electrodes (Cell)
(Vibration load) « Electric wiring member
* Electronic Parts on a circuit board —
« Cell Holding Member
(Adhesive, Both Sides Tape, Lib of Plastic Case )
T4 : Shock + Wiring Member
(Shock load) - Electronic Parts on a circuit board
+ Cell Holding Member =
(Adhesive, Both Sides Tape, Lib of Plastic Case )
» Finished state of Wound Electrodes (Cell)
T'5 : External Short Circuit |- Over-voltage Protection
(Short current) « Current Control Device
» Safety Device of cell (Cell) B
* Lead Tab
T6(Cell) : Impact /Crush |+ Separator (Cell) -
(Crash load) + Ingulation State in a cell (Cel})
T7(Pack) : Overcharge « Overcharge Protection
(Charge load) * Thermal Device -
+ Safety Device of cell (Cell)
T8(CelD : Forced Discharge |- Finished state of Wound Electrodes (Cell)
(Over discharge load) N
Judgment result New Type or not Not new

- &-039(11)




No: MDW-PCi1805
EBEUNE &8 1 DATE:  2018/03/03
Test Result of UN Recommendations Part 1 PAGE: 4 of 6 Page
HL#F 4 /Murata Model Nam|LIS2191MCPP(SY6)
cellff FA/Ceil Mode!l Name JUS3083A2K5S8 AL/ Gonﬁguratiorl 2P 18
AP/ Test Company |FTHBEER(ES)FELAT
#hit/ Address PEIFEZHHTHEKIR2IS HiE/Tel 86-0510-85239269
A% /Test Room MDWEIEE SRR E A B[R/ Test Dates 2012.02.0272012.02.11
352 2 4/ Criterion UN Manual of Tests and Criteria Rev5, Part III, sub-section 38.3
A/ Test Name T - EEEIRE Altitude Simulation
£5 R | 567~ Before WIS~ After )ﬁhji;ﬁ?;?s/ gec:jﬁf—i C —
Neo. Conditions Mass{g) ocv (V) Mass(g) ocv EV) (©.1%ELF) (G0%ELE) Occurrence
1 124.62 4191 124.62 4187 0.00 99,9 N
2 F_%’J @ﬁlﬁ ?-TI 124.33 4193 124.33 4.186 0.00 39,8 N
3 | e | 12483 4187 124.83 4.180 0.00 998 N
4 124.63 4192 124.63 4.184 0.00 99.8 N
5 SORTETF ST 124.78 4,168 124.78 4.158 0.00 99.8 N
6 g/ 124.87 4166 124.87 4.156 0.C0 99.8 N
7 After 50 cycles, 124.63 4.168 124.63 4157 0.00 99.7 N
8 fully charged 124.65 4,167 124.65 4.157 0.00 99.8 N
BB/ Test Name T2: RERE Thermal
&2 MR BRI~ Before IS ~ After ﬁ%gﬁfs/ gg:ffgs}g AN
No. Conditions Mass{g) ocV (V) Mass (g} ocv (V) (OI%ELTF) (9O%ELE) Occurrence
1 124.62 4187 124.62 4139 0.00 98.9 N
2 F?J Eﬁﬁfﬁ EH 124.33 4.186 124.33 4137 0.00 98.8 N
3| e |_12483 4.180 12483 4135 0.00 98.9 N
4 124.63 4,184 124.63 4137 0.00 98.9 N
5 SORTEFF S 7% 124.78 4,158 124.78 4,125 0.00 99.2 N
] B/ 124.87 4,156 124.87 4,122 0.00 992 N
7 | After 50 cycles, 124.63 4157 124.63 4122 0.00 99.2 N
8 fully charged 124.65 4157 124.65 4.123 0.00 99.2 N
KB &/ Test Name T3:. &35 % Vibration
£ AR A A% BN~ Before w25~ After Jﬁiﬁiﬁ S gg:jﬁfé% C —
No. Conditions Mass(g) ocv (V) Mass(g) ocv (V) AT (90%ELE) Qccurrence
1 124.62 4139 124.62 4,140 0.00 100.0 N
2 FFJ @Yﬁl?ﬁ EE{I 12433 4137 124.33 4138 0.00 100.0 N
3| ey IV 12483 4.135 124.83 4.136 0.00 100.0 N
4 124.63 4137 124.63 4138 0.00 100.0 N
g SORTEER ST 124.78 4,125 124.78 4,126 0.00 100.0 N
6 &/ 124.87 4122 124.87 4123 0.00 100.0 N
7 | After 50 cycles, 124.63 4122 124.63 4122 0.00 100.0 N
8 fully charged 124.65 4,123 124.65 4124 0.00 100.0 N
*RBEOE/ | O wmg <10 05T O 1g< SRR < 5e: 04T W 5e< ABFEE : 0.1%UTF

Mass Loss (%)

B % /Occurrence

FE2:R <Rupture> MAEE:F <Fire> #E{k:D <Disassembly>
B L <Leakage> FITREF:N <No rupture, No fire, No disassembly, No venting, No leakage>

#S,:v <Venting>

i fR-PHE-009(3)




Ne: MDW-PC 1805

R & 2 DATE: 2018/03/03
Test Result of UN Recommendations Part 2 PAGE: 5 of 6 Page

I F #/Test Name T4: A5 Shock
an | waks | EOE: REE 7R T WmRre” [omne, | ums,
No. Conditions Mass{g) ocv (V) Mass(g) ocv (V) ©.1XELT) (O0%LLE) Occurrence

1 - 124.62 4.140 124.62 4.140 0.00 100.0 N

2 F?J @#ﬁfﬁ % 124.33 4138 124.33 4138 0.00 100.0 N

3| e |_12483 4.136 124.83 4.136 0.00 100.0 N

4 124.63 4138 124.63 4,138 0.00 i00.0 N

5 S0RBEHIS % 124.78 4.126 124.78 4.126 0.00 100.0 N

6 H/ 124.87 4123 124.87 4,123 0.00 100.0 N

7 | After 50 cycles, 124.63 4122 124.63 4122 0.00 100.0 N

8 fully charged 124.83 4124 124.65 4,124 0.00 i100.0 N

¥ REMDE/ T e o -
Mass Loss (%) | O EHE = 1e: OS8EIT Dl 1g CHMAE < 5g: 02%6LT M 5 < HARE : 0.1%LT

MHE:R <(Rupture> WREE:F <Fire> #Efk:D <Disassembly> #ES:V <Venting)

n
AR/ Oceurrence BE:L <Leakaged X HH:N <No rupture, No fire, No disassembly, No venting, No leakage)>
R BT/ Test Name T5: Ve R RAR External Short Circuit
No. Conditions Surface Tﬁr;gféatum e Occurrence |No. Conditions Surface Tﬁ';‘gféatwe a2 Occurrence
1 55.2°C N 5 555°C N
s S0RMEIFEHF & hd
2 F?JE”W?EEB{I 56.7°C N 6 s 56.0°C N
3 "Stc;:fg':f” y 548°C N 7| After 50 cycles, 548°C N
4 55.0°C N 8 fully charged 55.6°C N
A2 :R <Rupture> PHE.F <Fire> fi#{%:D <Disassembly>
TR /Occurrence EFE N <No rupture, No fire, No disassembly?
HIR T/ Test Name T6: B A% Impact
. BRI EE/ Max. \ . WMARERE/ Max. .
ﬁf E’Emﬁ Surface Temperature %ﬁﬁﬂ/ ff (EE' :Eiiji:o?n&s Surface Temperature fg.?gﬁﬁﬂ\/
- °c) 170°C courrence . °c) 170°C courrence
1 aE 160 CEIT* N 6 P— T60°CEL T * N
2 50%FE M, 1 GOOCDJ.I* N 7 CKAEH RS>/ 1 GOOCMI* N
3 (E,Eﬁﬁﬁ,w 160°CELF* N 8 First cycle, 160°C LT * N
4 56?2::;:& 160°CEL T * N 9 50% charged 160°CEL T * N
5 (wide surface) T60°CEl T * N 70 | (namow surface) 160°C Ll b N
I % /Occurrence |43 :F <Fire> #2{%:D <Disassembly> ERF%:N <No fire, No disassembly>
H % T/ Test Name T7:d R BR% Overcharge
ﬁf c%i%it}[jito‘jfs BLE& I/ Oceurrence ﬁc.% &fﬁﬁﬁ MEHi\~ Occurrence
1 1 N 5 N )
7] MEwTE N > SR L
= First cycle, fully N - wWITH/ =
charged After 50 cycles, fully
4 N 8 charged N

IN& /Occurrence [MREE:F <Fire> #2{k:D <Disassembly> EF%:N <No fire, No disassembly>

IR F/Test Name T8 : 55 f el Forced Discharge

%t &4t /Not Applicable

* Temperature Measurement by Thermolabel
i fR-PRE-010(3)



Test Result of UN Recommendations for Package

No: MDW-PCIS03
PALE 2018.03.03
edes 6 of 6 Page

+THREEEERE(ES) BRAF
RETHEEH TR KIIR27S Eire |/ 86-510-85239269
MDWEEI B3 & k% =| %;xsmra/ 2013.2.21-2.13.224  |/Test MDW-PC1805
est Dates g :
LIS2200LVPC e 40 pes
' US3183A2KTS | TBAW/ 2P1S " Ivow
Cell Model Name Configuraticn 'F:'acl< ag?
Packing Gr{ou %48 T /Packing Group Nﬂber I
“HE-EE £/ ength(L) B /Wide W) mc/Height (H) [ER /Gross Weight (kg
Dimensions and
B % T ER/Drop Test
HERRE HORAD PD-315
& / ZlrBc -
Test condition /Drop height 1.2m BER#R /Occurrence
ETFEMER)/ IBEOEFRE EmzKE=/ ELVREEAL/No Leakage, No
Eive {onsifor Bach flat on the bottom damege liable to affect safety during |
drop) oE B DEFRE XEEKEIZ/ %U%%ﬂ'L/NO Leakage, No
o flat on the top damego liable to affect safety during |
IEEOETHRE REEZKEZ/ mﬁﬁ_ﬁ'b/ No Leakage, No

AE B DETHE

flat on the short side

flat on the long side
EREZEKE/

damege liable to affect safety during |
ELUVEERLL/No Leakage, No

a—F—(A) %/

damege liable to affect safety during |
mb/ No Leakage, No

SEIE 0% TR on a corner damege liable to affect safety during |
¥ A I P YACES i

Ist Xoa—T— BENE
NEBBRRUVROBE. NESBORLARIORE
FIERLE/ S T - e/ .
e tﬂfggﬁfﬁmnmmnmgM udbmertt n*ﬁ/m(
B HEAHERHE/Stacking Test
SBEEH/Test condition Neo ABRTER /Occurrence
£ . I W - = A1 /No leakage, No
SRR B (H/ Weight Load 145 kg _ ! distortion, No dat:rioration
, | == F74.L./No leakage, No
distortion, No deterioration
3 T BRIE - E=EATEL/No leakage, No

distortion, No_deterioration

BERIIREN B CIIELIL, RESIL. W

RE-PR-022(3)

YR EEE/ EDRESHEFRGEILSGHEE, RIZEFOBEEH Y38/ & /0K
Criterion iz, RiZMEPOBERFFAREICTEE54 | Judgment =
EHHNECTIIAELALY, :
L&8%E

B1%/0K




1. 2mETHREREE.”1. 2mDrop Test Photo

DFy L4F B ~lithium—ion cell or battery
LS8 4 ~Murata model name: LIS2200LVPC

Before

After




BAHAERFREBREH //Stacking Test Photo

JF ) LA 72 Ei/lithium—-ion cell or battery
LSS F ~Murata model name: LIS2200LVPC

Before




